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Test  Items Test Results Test Methods

Bacterial Filtration 1 99.9 CNS 14774 TS017-2011 9.2

Efficiency (BFE)(%) 2 >99.9 CNS 14775 T4037-2003

Staphylococcus aureus |3 99.9

ATCC 6538 4 99.9

5 99.9

Note: Control average: 1960 CFU.

Note: Mean particle size: 3.0 um.

Note: Testing side: face of specimen.

Note: Testing area: 39.5 cm.

Note: Sample description was given by the client: i-1ife MEDICAL MASK

Note: As the remaining sample was asked to return along with the test report, re-testing would not be possible.
Note: The test report is the test results issued by the testing institution as requested

by the consignor,
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Note: This report is only responsible for the s :
sample(s), which will be kept for one month lbf

2. &M E ki AR AMIEH E @R & o FAH

i1t shall not determine the legitimacy of the product.
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Authorized by president Director.
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This report cannot be reproduced in any way, eX4
full context, without the prior approval in writi
this Department of Testing and Certification.
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The test report should not be used for public advertisement
and commercial promotion.
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Tel : +886-2-22670321 ext. 7107, 7110
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